Wall Mount Open Frame Rack Series

RSWR-12U001/ 15U001/ 20U001

User Manual

any feedback from you will be appreciated.

We'll continue to improve the user manual and update it on Rosewill.com,
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Section 1: Parts Identification

QTY.(pcs)
S/N Name 15U
12U 20U

1.1 Rack Components
@® |Front Bracket 2 2
@ |Vertical Rail 4 4
® |Horizontal Beam 4 4 q
@ |Leveling Feet 4 4
® |Rear Mount Bracket 2 2
1.2 Rack Assembly Hardwares
® |M6*60 Expansion Anchor Bolt| 4 4 \
@ |M6 Flange Nut 24 | 24 § ,
M6*12 Phillips Head Screw 40 | 40
1.3 Equipment Mounting Hardwares
©® |M6*12 Screw 12 | 24
M6 Cage Nut 12 | 24
@ |M5*12 Self-tapping Screw 12 | 24

S/N Pic

®

@

®

o

@

Tips: Check the quantities of the items before assembly
1
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Section 2: Rack Assembly
2.1 Install the left and right frames

Use M6 phillips head screw to connect top & bottom horizontal beams to
the vertical rails.(There are two frames, left and right)

N

2.2 Install front bracket to the frame

Use M6 phillips head screw and M6 flange nut
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2.3 Install rear mounting bracket

Use M6 phillips head screw and M6 flange nut




®
M’} Wall Mount Open Frame Rack Rswr-120001/ 150001/ 20U001 User Manual

2.5 Install to the wall
use 4pcs M6*60 Expansion anchor bolt to the wall
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g@.w}! Technical Support Information
techsupport@rosewill.com 1-800-575-9885

Thank you for purchasing a quality Rosewill product.
Please register your product at: www.rosewill.com
for complete warranty information and support for your product.
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